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FCC RF Test Report

APPLICANT : OnePlus Technology (shenzhen) Co., Ltd.
EQUIPMENT . Smart Phone

BRAND NAME : ONEPLUS

MODEL NAME : ONEPLUS A5000

FCCID . 2ABZ2-A5000

STANDARD . FCC 47 CFR Part 2, 22(H), 24(E), 27(L)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jan. 22, 2017 and testing was completed on May 09, 2017. We,
SPORTON International (Shenzhen) INC., would like to declare that the tested sample has
been evaluated in accordance with the test procedures given in ANSI/ TIA/ EIA-603-D-2010
and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of SPORTON International (ShenZhen) INC., the test report shall not be reproduced
except in full.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

SUMMARY OF TEST RESULT

Rep_ort FCC Rule Description Limit Result Remark
Section
§2.1046 Conducted Output Power Reporting Only PASS -
§22.913(a)(2) Effective Radiated Power < 7 Watts PASS -
34
§24.232(c) Equivalent Isotropic Radiated <2 Watts PASS i
Power
§27.50(d)(4) Equivalent Isotropic Radiated < 1 Watts PASS i
Power
35 §24.232(d) Peak-to-Average Ratio <13dB PASS -
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS
§27.53(Q)
§2.1051
§22.917(a)
3.7 §24.238(a) Band Edge Measurement < 43+10log10(P[Watts]) PASS
§27.53(h)
§2.1051
§22.917(a) o
3.8 §24.238(a) Conducted Emission < 43+10log10(P[Watts]) PASS
§27.53(h)
g;zlggg < 2.5 ppm for Part 22H
3.9 ) Frequency Stability for PASS )
' §2.1055 Temperature & Voltage
824.235 Within Authorized Band
§27.54
§2.1053 o
. . Under limit
44 §22.917(2) Field Strength of Spurious | _ /5 10 10010(PWatts]) | PASS | 17.43 dB at
§24.238(a) Radiation 5137200 MHz
§27.53(h) '
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=amanas. FCC RF Test Report Report No. : FG712206A

1 General Description
1.1 Applicant

OnePlus Technology (shenzhen) Co., Ltd.
18C02, 18C03, 18C04 and 18C05, Shum Yip Terra Building, Binhe Avenue North, Futian District,
Shenzhen

1.2 Manufacturer

OnePlus Technology (shenzhen) Co., Ltd.
18C02, 18C03, 18C04 and 18C05, Shum Yip Terra Building, Binhe Avenue North, Futian District,
Shenzhen

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Smart Phone
Brand Name ONEPLUS
Model Name ONEPLUS A5000
FCCID 2ABZ2-A5000

CDMA/EVDO/GSM/GPRS/EGPRS/WCDMA/HSPA/
DC-HSDPA/HSPA+/LTE/NFC

WLAN 2.4GHz 802.11b/g/n HT20/HT40

WLAN 2.4GHz 802.11ac VHT20/VHT40

WLAN 5GHz 802.11a/n HT20/HT40

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80
Bluetooth v3.0 + EDR/Bluetooth v4.0 LE/

Bluetooth v4.1 LE/Bluetooth v4.2 LE/ Bluetooth v5.0 LE

Conducted: 001001228224629/001001228224629

EUT supports Radios application

IMEI Code Radiation: 001001227811087/001001227811087
HW Version EB101

SW Version H20S V3.5

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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FCC RF Test Report

Report No. : FG712206A

1.4

Product Specification of Equipment Under Test

Standards-related Product Specification

GSM/GPRS/EDGE:
850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
WCDMA:

Tx Frequency Band V: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz
CDMAZ2000:
BCO: 824.70 MHz ~ 848.31 MHz
GSM/GPRS/EDGE:
850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA:

Rx Frequency Band V: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
CDMAZ2000:
BCO: 869.70 MHz ~ 893.31 MHz
GSM/GPRS/EDGE:
850: 32.77 dBm
1900: 29.45 dBm
WCDMA:

Maximum Output Power to Antenna Band V: 23.19 dBm
Band Il:  22.03 dBm
Band IV: 22.24 dBm
CDMAZ2000:
BCO: 23.68 dBm

Antenna Type

PIFA Antenna

Antenna Gain

Cellular Band: -2.00 dBi
PCS Band: -1.00 dBi for Top Antenna
-0.50 dBi for Botton Antenna
AWS Band: -1.00 dBi for Top Antenna
-0.50 dBi for Botton Antenna

Type of Modulation

GSM: GMSK

GPRS: GMSK

EDGE: GMSK / 8PSK

WCDMA : BPSK (Uplink)
HSDPA/DC-HSDPA : QPSK (Uplink)
HSUPA : QPSK (Uplink)

HSPA+ : 16QAM

DC-HSDPA : 64QAM

CDMA2000 1xRTT: QPSK
CDMA2000 1xEV-DO: QPSK/8PSK

SPORTON International (ShenzZhen) INC.
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission
Designator

Part 22H GSM850 GSM GMSK 0.7278 0.7278 |0.0195 ppm| 243KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.2138 0.2138 |0.0234 ppm| 238KG7W
Part 22H CDMA2000 BCO 1xRTT QPSK 0.0897 0.0897 |0.0275 ppm| 1M27FOW
Part 22H | WCDMA Band V RMC 12.2Kbps BPSK 0.0802 0.0802 |0.0165 ppm| 4M13FOW
Part 24E GSM1900 GSM GMSK 0.6998 0.7852 |0.0127 ppm| 244KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.2729 0.3062 |0.0121 ppm| 240KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps BPSK 0.1268 0.1422 |0.0063 ppm| 4M13F9W
Part 27L | WCDMA Band IV RMC 12.2Kbps BPSK 0.1330 0.1493 |0.0115 ppm| 4M13F9W
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=amanas. FCC RF Test Report Report No. : FG712206A

1.7 Testing Location

Test Site SPORTON International (Shenzhen) INC.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan District,

Shenzhen City, Guangdong Province, China
Test Site Location
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

Sporton Site No.
THO1-SZ

Test Site No.

Test Site SPORTON International (Shenzhen) INC.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan District,

: : Shenzhen City, Guangdong Province, China
Test Site Location
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

Sporton Site No. FCC/IC Registration No.
03CH03-SZ 565805/4086F

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI / TIA/ EIA-603-D-2010

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

‘ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and CDMA BCO and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band II.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
CDMA BCO B 1xRTT Link B 1xRTT Link
WCDMA Band V | B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band II | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
SPORTON International (ShenzZhen) INC. Page Number : 90f 22
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FCC RF Test Report

sPaaToN Lag. Report No. : FG712206A
2.2 Connection Diagram of Test System
120 Vac / 60 Hz
EUT (Adapter)
EUT (USB Cable)
@ DipoI?(A)rstenna
EUT h
Earphone
e
=
System Simulator
2.3 Support Unit used in test configuration
Item |Equipment Trade Name |Model No. [FCC ID Data Cable Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK |GPS-3030D |N/A N/A Unshielded, 1.8 m
3. Earphone Apple MCG690ZP/A [N/A Shielded, 1.0m [N/A
SPORTON International (ShenzZhen) INC. Page Number : 10 of 22
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2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.0 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.0 +10 = 14.0 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

|

System Simulaton EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

—— Power Divider
System Simulator
s I 4

EUT

= %ﬂ-

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulatar

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and CDMA BC0O and WCDMA
Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band IlI.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4. Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Setthe CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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=amanas. FCC RF Test Report Report No. : FG712206A

3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
SPORTON International (ShenzZhen) INC. Page Number 1 16 of 22
TEL : 86-755-8637-9589 Report Issued Date : May 26, 2017
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5000 Report Template No.: BU5-FG22/24/27 \ersion 1.2



=amanas. FCC RF Test Report Report No. : FG712206A

3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

7.
= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.

The EUT was connected to the spectrum analyzer and system simulator via a power divider.
The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was
measured.

The conducted spurious emission for the whole frequency range was taken.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

-13dBm.
SPORTON International (ShenzZhen) INC. Page Number 117 of 22
TEL : 86-755-8637-9589 Report Issued Date : May 26, 2017
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5000 Report Template No.: BU5-FG22/24/27 \ersion 1.2



=amanas. FCC RF Test Report Report No. : FG712206A

3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (x2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.
The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

! [
i-‘. Im .
1

1
Metal Full Soldered Ground Plane

- t::’

System Simulator Spectrum Analyzer / Receiver

4.2.2 For radiated test above 1GHz

RX Artenna
T N
And. feed
it DE i
1=4m
..—1 EUT F""— Im —.l'i
_____ |
T [ 1 |
1.5m i
i
Metal Full Soldered Ground Plane

—— o= .

System Simulator

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

442 Test Procedures

1.

9.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer |Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Apr. 10, 2017~ Conducted
R&S FSV40 101078 9kHz~40GHz May 07, 2016 May 06, 2017
Analyzer Apr. 18, 2017 (THO1-SZ)
Radio
L . 2G/3G/AG Apr. 10, 2017~ Conducted
Communication Anritsu MT8820C | 6201563777 Jan. 03, 2017 Jan. 02, 2018
(CDMA) Apr. 18, 2017 (THO1-SZ)
Analyzer
Thermal Ten Billion Apr. 10, 2017~ Conducted
LP-150U [H2014081803 -40~+150°C Jul. 16, 2016 Jul. 15, 2017
Chamber Hongzhangroup Apr. 18, 2017 (THO1-S2)
EXA Spectrum Apr. 10, 2017~ Radiation
. KEYSIGHT N9010A | MY55150246 10Hz~44GHz Jul. 07, 2016 Jul. 06, 2017
Anaiyzer May 09, 2017 (03CH03-S7)
. Apr. 10, 2017~ Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz~2GHz May 21, 2016 May 20, 2017
May 09, 2017 (03CHO03-S7)
Double Ridge BBHA9120 Apr. 10, 2017~ Radiation
SCHWARZBECK 9120D-1355 1GHz~18GHz Jul. 07, 2016 Jul. 06, 2017
Horn Antenna D May 09, 2017 (03CH03-S2)
Apr. 10, 2017~ Radiation
SHF-EHF Horn com-power AH-840 101071 18GHz~40GHz | Aug. 10, 2016 Aug. 09, 2017
May 09, 2017 (03CHO03-S7)
- Apr. 10, 2017~ Radiation
Amplifier Burgeon BPA-530 102210 0.01Hz ~3000MHz | Oct. 11, 2016 Oct. 10, 2017
May 09, 2017 (03CHO03-S7)
. Agilent Apr. 10, 2017~ Radiation
Amplifier . 83017A | MY39501302 | 500MHz~26.5GHz | Jan. 06, 2017 Jan. 05, 2018
Technologies May 09, 2017 (03CH03-S2)
AC Power 61601000198 Apr. 10, 2017~ Radiation
Chroma 61601 N/A NCR NCR
Source 5 May 09, 2017 (03CH03-S2)
Apr. 10, 2017~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR NCR
May 09, 2017 (03CHO03-S7)
Apr. 10, 2017~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR NCR
May 09, 2017 (03CHO03-S7)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.0dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.6dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.41 32.64 32.77 29.45 29.32 29.38
GPRS class 8 32.38 32.62 32.76 29.31 29.28 29.35
GPRS class 10 31.53 31.56 31.65 27.55 27.61 27.84
GPRS class 11 29.81 29.83 29.94 26.32 26.35 26.42
GPRS class 12 28.04 28.41 28.31 24.48 24.49 24.59
EGPRS class 8 27.14 27.45 27.12 25.35 25.36 25.25
EGPRS class 10 25.51 25.48 25.45 24.46 24.45 24.36
EGPRS class 11 23.70 23.69 23.74 23.35 23.27 23.24
EGPRS class 12 22.17 22.19 22.17 22.26 22.10 22.05

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 |1852.4| 1880 |1907.6(1712.4|1732.6|1752.6
AMR 12.2K 23.13 | 23.17 | 23.10 | 21.91 | 21.97 | 22.00 | 22.00 | 22.18 | 22.21
RMC 12.2K 23.14 | 23.19 | 23.12 | 21.94 | 22.00 | 22.03 | 22.22 | 22.19 | 22.24
HSDPA Subtest-1 22.51| 2255|2238 | 21.42 | 21.43 | 21.42 | 21.68 | 21.59 | 21.62
HSDPA Subtest-2 22.54 | 22.57 | 22.39 | 21.47 | 21.43 | 21.43 | 21.68 | 21.59 | 21.62
HSDPA Subtest-3 21.63 | 22.11 | 21.92 | 20.97 | 20.97 | 20.94 | 21.18 | 21.10 | 20.78
HSDPA Subtest-4 22.01 | 22.10 | 21.94 | 20.99 | 20.98 | 20.94 | 21.14 | 21.08 | 21.16

DC-HSDPA Subtest-1 2251 | 2255 | 22.38 | 21.42 | 21.47 | 21.41 | 21.77 | 21.61 | 21.63

DC-HSDPA Subtest-2 22.54 | 2257 | 22.39 | 21.45 | 21.51 | 21.43 | 21.72 | 21.58 | 21.63

DC-HSDPA Subtest-3 21.63 | 22.11 | 21.92 | 20.79 | 20.71 | 20.73 | 21.00 | 20.83 | 20.91

DC-HSDPA Subtest-4 22.01 | 22.10 | 21.94 | 20.61 | 20.58 | 20.61 | 20.99 | 20.81 | 20.92

HSUPA Subtest-1 22.36 | 2241 | 22.31 | 21.11 | 21.49 | 21.52 | 21.61 | 21.65 | 21.72
HSUPA Subtest-2 20.37 | 20.39 | 20.32 | 19.14 | 19.09 | 19.02 | 19.45 | 19.17 | 19.20
HSUPA Subtest-3 21.37 | 21.45 | 21.30 | 19.99 | 20.12 | 19.99 | 20.45 | 20.15 | 20.20
HSUPA Subtest-4 20.37 | 20.43 | 20.35 | 19.16 | 19.09 | 19.01 | 19.41 | 19.15 | 19.22
HSUPA Subtest-5 22.13 | 22.24 | 22.16 | 21.50 | 21.50 | 21.50 | 21.60 | 21.70 | 21.70

HSPA+ (16QAM) Subtest-1 | 20.45 | 20.51 | 20.43 | 19.43 | 19.40 | 19.41 | 19.68 | 19.37 | 19.50
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Conducted Power (*Unit: dBm)
Band CDMA 2000 BCO
Channel 1013 384 777
Frequency 824.7 836.52 848.31
IXRTT RC1 SO55 23.55 23.48 23.64
IXRTT RC3 SO55 23.57 23.53 23.68
IXRTT RC3 SO32
(+ F-SCH) 23.53 23.53 23.55
IXRTT RC3 SO32
(+SCH) 23.55 23.54 23.67
1XEVDO RTAP
153.6Kbps 2351 23.46 23.53
1XEVDO RETAP
4096Bits 23.46 23.34 23.49
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ERP/EIRP

For Top Antenna

GSM850 (Gr - Lc= -2.00dB)

128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 3241 32.64 32.77
Conducted Power (Watts) 1.7418 1.8365 1.8923
ERP(dBm) 28.26 28.49 28.62
ERP(Watts) 0.6699 0.7063 0.7278
EDGES850 (Gt - Lc=-2.00dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)

Conducted Power (dBm) 27.14 27.45 27.12
Conducted Power (Watts) 0.5176 0.5559 0.5152

ERP(dBm) 22.99 23.30 22.97
ERP(Watts) 0.1991 0.2138 0.1982
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GSM1900 (G - L= -1.00dB)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 29.45 29.32 29.38
Conducted Power (Watts) 0.8810 0.8551 0.8670

EIRP(dBm) 28.45 28.32 28.38
EIRP(Watts) 0.6998 0.6792 0.6887

EDGE1900 (Gt - Lc=-1.00dB)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 25.35 25.36 25.25
Conducted Power (Watts) 0.3428 0.3436 0.3350

EIRP(dBm) 24.35 24.36 24.25
EIRP(Watts) 0.2723 0.2729 0.2661
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CDMA 2000 BCO (G - L¢ = -2.00dB)

1013 384 777
Channel
(Low) (Mid) (High)
Frequency
824.7 836.52 848.31
(MHz)
Conducted Power (dBm) 23.57 23.53 23.68
Conducted Power (Watts) 0.2275 0.2254 0.2333
ERP(dBm) 19.42 19.38 19.53
ERP(Watts) 0.0875 0.0867 0.0897
WCDMA Band V (Gt - Lc=-2.00dB)
4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.14 23.19 23.12
Conducted Power (Watts) 0.2061 0.2084 0.2051
ERP(dBm) 18.99 19.04 18.97
ERP(Watts) 0.0793 0.0802 0.0789
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WCDMA Band Il (Gr - Lc = -1.00dB)

9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 21.94 22.00 22.03
Conducted Power (Watts) 0.1563 0.1585 0.1596
EIRP(dBm) 20.94 21.00 21.03
EIRP(Watts) 0.1242 0.1259 0.1268
WCDMA Band IV (Gt - Lc=-1.00dB)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 22.22 22.19 22.24
Conducted Power (Watts) 0.1667 0.1656 0.1675
EIRP(dBm) 21.22 21.19 21.24
EIRP(Watts) 0.1324 0.1315 0.1330
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For Bottom Antenna

GSM850 (Gr - Lc= -2.00dB)

128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 3241 32.64 32.77
Conducted Power (Watts) 1.7418 1.8365 1.8923
ERP(dBm) 28.26 28.49 28.62
ERP(Watts) 0.6699 0.7063 0.7278
EDGES850 (Gt - Lc=-2.00dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)

Conducted Power (dBm) 27.14 27.45 27.12
Conducted Power (Watts) 0.5176 0.5559 0.5152

ERP(dBm) 22.99 23.30 22.97
ERP(Watts) 0.1991 0.2138 0.1982
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GSM1900 (G - L= -0.50dB)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 29.45 29.32 29.38
Conducted Power (Watts) 0.8810 0.8551 0.8670

EIRP(dBm) 28.95 28.82 28.88
EIRP(Watts) 0.7852 0.7621 0.7727

EDGE1900 (Gt - Lc=-0.50dB)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 25.35 25.36 25.25
Conducted Power (Watts) 0.3428 0.3436 0.3350

EIRP(dBm) 24.85 24.86 24.75
EIRP(Watts) 0.3055 0.3062 0.2985
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CDMA 2000 BCO (G - L¢ = -2.00dB)

1013 384 777
Channel
(Low) (Mid) (High)
Frequency
824.7 836.52 848.31
(MHz)
Conducted Power (dBm) 23.57 23.53 23.68
Conducted Power (Watts) 0.2275 0.2254 0.2333
ERP(dBm) 19.42 19.38 19.53
ERP(Watts) 0.0875 0.0867 0.0897
WCDMA Band V (Gt - Lc=-2.00dB)
4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.14 23.19 23.12
Conducted Power (Watts) 0.2061 0.2084 0.2051
ERP(dBm) 18.99 19.04 18.97
ERP(Watts) 0.0793 0.0802 0.0789
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WCDMA Band Il (Gt - L¢ = -0.50dB)

9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 21.94 22.00 22.03
Conducted Power (Watts) 0.1563 0.1585 0.1596
EIRP(dBm) 21.44 21.50 21.53
EIRP(Watts) 0.1393 0.1413 0.1422
WCDMA Band IV (Gt - Lc = -0.50dB)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 22.22 22.19 22.24
Conducted Power (Watts) 0.1667 0.1656 0.1675
EIRP(dBm) 21.72 21.69 21.74
EIRP(Watts) 0.1486 0.1476 0.1493
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Peak-to-Average Ratio

Mode GSM850(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.12 3.25
Middle CH 0.12 3.28 PASS
Highest CH 0.14 3.39
Mode GSM1900(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.14 3.39
Middle CH 0.17 3.28 PASS
Highest CH 0.14 3.45
Mode CDMA BCO0(dB) Limit: 13dB
Mod. IXRTT Result
Lowest CH 4.00
Middle CH 4.23 PASS
Highest CH 3.65
Mode WCDMA Band V(dB) WCDMA Band 1I(dB) | WCDMA Band IV(dB) 'i'g;'é:
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.16 3.16 3.13
Middle CH 3.16 3.13 3.19 PASS
Highest CH 3.10 3.13 3.16
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GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Date: 10APR2ANT 101723

Dafe: T0APRZNT 105525

Spectrum - Spectrum G
Ref Lovel 34.00 dBm  Offset 14,00 08 Ref Lovel 34.00 dBm  Offset 14,00 08
e A s aqQr 2ms = RBW 10 Mz e A s aqQr 2ms = RBW 10 Mz
.1 01 —
i X i
0.0 0.01 \
: : 1
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1E-0 1€
150 e
OF D74.2 MHz. Aean Pwr + 20.00 dB CF DZ4.2 MHZ Aean Pwr + 20.00 dB
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c y Ci Function Sampl 0000 c y G Function Samples: 130000
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Middle Channel

Middle Channel

Date: T0APRZNT 101786

Dafe: T0APR 21T 105543

Spectrum ks Spectrum 3z
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ENT ENT
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I
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1E-0 1€
150 e
CF BO6 .4 MHZ Aean Pwr + 20.00 dB CF B36 4 MHZ Aean Pwr + 20.00 dB
deaenl el deaenl el
s y Ci Function i s y Ci Function i
Mean__ | Peak | crast | 0% | 190 | nase | 0.018% Mean__ | peak | wst_ | 1% | 190 [
Trace 1 [ 3275 oBm 3234 dém 0,09 d8 0.05 dB 0,12 d8 0.12 dB 0,12 d8 Trace 1 [ 2460 obm 28,11 dém 3329 2.61 dB 3.19.98
— —
T Measuring..  UESNARE A /] | Mmasuring...

Highest Channel

Highest Channel

Date: TOAPR 21T 101810

Date: TOAPR 21T 1056 00

Spectrum ks Spectrum 3z
Ref Lovel 34.00 dim  Offset 14.00 dit Ref Lovel 34.00 dim  Offset 14.00 dit
a0ds AQT 2 = RBW 10 MHz ndl AQT 2 = RBW 10 MHz
o1 0.3
I X
| \
po1 0.01 5
E: = I
1E- 164 ‘l
1ED 1€ !
1E0 15 ‘
i ]
CF B48.0 MHz Aean Pwr + 20.00 dB CF B48.0 MHz Aean Pwr + 20.00 dB
deaenl el deaenl el
s y Ci Function Sampl 0000 c y G Function Samplas: 130000
Mean | peak | crast | 1% | 100 | _nase | 0.018% Mean | peak | crast | 0% | 190 | _nase | 0.018%
Trace 1 [ 3244 obm 3250 dém 0,12 d8 0.12 dB 0,13 d8 0.14 OE 0,13 d8 Trace 1 [ 2466 obm 28,14 dém 3.48 08 2.70 dB 3.30 98 3.39 dB 3.48 08
— —
T Measurmg...  QUELALLU W 4 [ Hrasurng...  GEESNEENN W 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Lovel 34.50 diim

Offset 14,50 of

Spectrum

Ref Lovel 34.50 diim

Offset 14,50 of

e At ands AqQr Z2ms = RBW 10 MHz e At ands AqQr Z2ms = RBW 10 MHz
0.1 0.3 =
i 5 X ~
p.oi 0.01 \
RE 1E4 i
1ED 1€ |
1E0 e
i
CF 1502 GHz dean Pwr + 20.00 dB CF 1.8502 GHz dean Pwr + 20.00 dB
s y Ci Function Sampl F0000 s Function Samplas: 130000
Mean__ | peak | crest | 1% | 100 | _nase | 0.018% | | crast | 1% |
75 0Bm 29,37 dbm 0,12 d8 0.12 dB 0,13 d8 0.14 OE 0,13 d8 Trace 1 3.96 08 2.61 dB
—
7 Measurmg... | QLLAL ] I 4

Dafe: TOAPR2ZNT 111639

Date: TOAPR2NT 113805

Middle Channel

Middle Channel

Date: T0APR 21T 11,1654

Date: TOAPR2ZNT 113919

Spectrum ks Spectrum 3z
Ref Lovel 34.50 dim  Offset 14,50 d@t Ref Lovel 34.50 dim  Offset 14,50 d@t
e At a0ds AQT 2 = RBW 10 Mz o att ndl AQT 2 = RBW 10 Mz
ENT ENT
| -
0.1 -
13 - \ -
1§ 1
|
pLoi 0.01 -
= 164 ‘
RE-D0 1€
L e
CF 1.88 gHz dean Pwr + 20.00 dB CF 1.88 aHz dean Pwr + 20.00 dB
s y Ci Function i s y Ci Function i
Mean__ | Peak | crast | 1% | 100 | nase | 0.018% Mean__ | | crast | 0% | 190 [
Trace 1 [ 2919 obm 29,34 dém 0,15 d8 0.12 dB 0,13 d8 0.17 oE 0,17 d8 Trace 1 [ 2391 dém 3.36 08 278 dB 3.19.98
— —
T Measuring..  (QRESNAELS AR /] | Mmasuring...

Highest Channel

Highest Channel

Date: 10APR 21T 119707

Date: TOAPR2ZNT 113033

Spectrum ks Spectrum 3z
Ref Lovel 34.50 dim  Offset 14,50 d@t Ref Lovel 34.50 dim  Offset 14,50 d@t
a0ds AQT 2 = RBW 10 MHz ndl AQT 2 = RBW 10 MHz
.1 01
1 3 \ %
| !
- - |
0.0 0.0 i
1E- = !
1ED 1€ \I
1E0 e -
| ]
CF 19008 GHz dean Pwr + 20.00 dB CF 1.9098 GHz dean Pwr + 20.00 dB
s y Ci Function Sampl F0000 s Function Samplas: 130000
Mean | Peak | crast | 1% | 100 | _nase | 0.018% | Peak | crast | 0% | 190 | _nase | 0.018%
Trace 1 [ 29.35 obm 29,51 dém 0,13 d8 0.12 dB 0,13 d8 0.14 OE 0,13 d8 Trace 1 27,16 dBm 3.48 08 2.84 dB 3.36 08 3.35 0B 3.48 08
— — L
I Mrasurmg.. LULCLAED W 4 I Mrasurmg.. USRI 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

Lowest Channel

CDMA BCO (1xRTT)

WCDMA Band V (RMC 12.2Kbps)

Spectrum - Spectrum G
Ref Lovel 30.00 dBm  Offset 14,00 08 Ref Lovel 30.00 dBm  Offset 14,00 08
e _as a0l aQr 2 ms w RBW 10 MHz e att ol AG Zms o HBW 10 MKz
(@153 View (@153 View
[ - [ =
00 - 00 -
N A
3
A
|
i
1E-D 1E-D i
|
[
1605 160 ‘
CF D247 Mz Agan Pwer + 20,00 dB CF 0264 MHz
. y G Function - . y G Function
Mean | peak | Crast | 10% | 100 | n.se Mean | Peak | crest | 1% | 190 [
Traco 1 [ 24 10 0Bm 28,13 dém 4.04 08 2.42.dB 3.74 08 .00 dE 4,06 08 Trace 1 [ 2268 obm  26.20 dém 3.53 08 1.71 0B 267 d8
— —
y Nravarma QLALLM ] Muasurmg.. T QRN
Cafe 10APR 21T 124542

Spectrum ks Spectrum 3z
Ref Lovel 50.00 dim  Offset 14.00 d@t Ref Lovel 50.00 dim  Offset 14.00 d@t
o att 30.d8 AQT 2 ms e RBW 10 MHz o att a0l AQr 2 s e HBW 10 MHz
(@153 view (@153 view
s = i
. = o1 =
00 - 00 -
\ i
4
= | = \
15 ‘ 15 -
| |
| !
1E0 \ 1E0 t
i \
1605 + 160 I
[ |
CF B36.52 Mz Aean Pwr + 20.00 dB CF B36 4 MHZ Aean Pwr + 20.00 dB
c y i Function Samples: 130000 © y G Function Samplas: 130000
Mean | peak | Crast | 10% | 190 | nase | 0.018% Mean__ | Peak | crast | 0% | 196 | _nase | 0.018
Traco 1 [ 24.20 oBm 28,95 dém 4.27 08 2.91 dB 3.66 08 .23 dB 4.32 08 Trace 1 [ 2260 oBm  26.28 dém 3.44 9B 1.66 0B 264 d8 3.16 dB 3.36 08
— — —
I Mrmasurng... QEESNAEN W 4 I Mrmasurng.. CURSUIAEE W 4
Cafe: 10APR2NT 1246 05
Spectrum ks Spectrum 3z
Ref Lovel 50.00 dim  Offset 14.00 d@t Ref Lovel 50.00 dim  Offset 14.00 d@t
o att 30d8 AQT 2 ms e RBW 10 MHz o att a0l AQr 2 s e HBW 10 MHz
(@152 View (@152 View
sl
o1 = L =
L 5
04 - 04 -
| \
| \
| \
” | ” |
184 T 15 i
I
1E-D 1E-D ‘\
1E-01 1E-0!
CF B48.91 Mz Aean Pwr + 20.00 dB CF B46.6 MHZ Aean Pwr + 20.00 dB
c y i Function Samples: 130000 © y G Function Samplas: 130000
Mean | peak | Crast | 10% | 100 | nase | 0.018% Mean__ | peak | crast | 0% | 196 | _nase | 0.018
Traco 1 [ 24.33 0Bm 27,57 dém 364 08 2.46 dB 35108 3.65 dB 3.66. 08 Trace 1 [ 22 550Bm  26.00 dém 3.96 08 1.66 0B 264 d8 3.10 oB 3308
L — —
i Measurmg...  GLLLAONED W 4 [ Hrasurng...  GEESNEENN W 4
Cafe 10APR2NT 124625
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

WCDMA Band IV (RMC 12.2Kbps)

Spectrum ki Spectrum k4
Ref Lavel 5000 om  Ofset 14,50 08 Ref Lavel 5000 om  Ofset 14,50 08
ke Att a0l AQT 2ms e HBW 10 MHz ke Att a0dh AQT Zms o RBW 10 MKz
[[or52view [[or52view
0.1 - -~
04 - 04
\ \
\ b
b |
1803 '! 1803 =
| s
1E0 t 1ED %l
1605 \{ : 160
I
F.I' 1.8524 GHz dean Pwr + 20.00 di M 1.7124 GHz Mean Pwr + 20,00 did
L ¥ Function Samples: 130000 L ¥ Function Samples: 130000
Mean | Peak | crast | 0% | 196 | _nase | op.po1ee | Mean | Peak | crast | 0% | 1% | 0% | o.po1ee |
Trace 1 [ 2248 oBm 2562 dbm 3.44 9B 1.66 0B 264 d8 3.16 dB 339 98 Trace 1 [ 2241 cBm 2562 dbm 3.42.08 1.71 dB 257 48
— —
I Measurng..  (QRENANS W ] | Mrasuring... 7]
Cafe 10APR 2017 120641 Defe 10APR 2017 123512
Spectrum = Spectrum -
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Mean__ | Peak | crast | 0% | 196 | _nase | op.po1ee | Mean | Peak | crast | 0% | 1% | 0% | oo |
Trace 1 [ 22.36 oBm 2585 dBm 3.45 0B 1.66 0B 254 08 3.132.d8 EEEL] Trace 1 [ 2201 cBm 2552 dbm 35108 1,68 dB 257 48 3.1 d& 339 98
— — — —
I Mrasuring... QESSIINEN A ] I Fmasuring.. @SN A ]
Defe 10APR 2017 120649 Cafe 10APR 2017 123711
Spectrum = Spectrum -
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[8 153 View [8 153 View
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1605 i : 160 -
M' 1.9076 GHz dean Pwr + 20.00 di F.I' 1.7526 GHz Mean Pwr + 20,00 did
L Y Function Samples: 130000 L y Function Samples: 130000
Mean__ | Peak | crast | 0% | 196 | _nase | op.po1ee | Mean__ | Peak | crast | 0% | 1% | 0% | o.po1ee |
Trace 1 [ 22.36 oBm 25,60 dBm 3.45 08 1.65 dB 264 d8 3.132.d8 EEEL] Trace 1 [ 2245 oBm 2564 dBm 3.4 08 1.71 dB 2.70 48 3.16 dB 34248
— —
I Heasuring...  [JERENERND W 4 I Heasuring..  EERRNENED W 4
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swamanas. FCC RF Test Report

Report No. : FG712206A

26dB Bandwidth

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.318 0.303
Middle CH 0.316 0.304
Highest CH 0.315 0.303
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.316 0.307
Middle CH 0.315 0.315
Highest CH 0.316 0.315
Mode CDMA BCO(MHz)
Mod. IXRTT
Lowest CH 1.43
Middle CH 1.42
Highest CH 1.43
Mode WCDMA Band V(MHz) WCDMA Band II((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.70 4.70 4.70
Middle CH 4.70 4.70 4.71
Highest CH 471 4.70 4.70
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

s s
Ref Lovel 34.00 dBm  Offset 14,00 08 = RBW 3 kHz Ref Lovel 34.00 dBm  Offset 14,00 08 = RBW Hz
b ALt 30 dE  SWT £32 s @ VAW 10 kHr  Made Auto FFT fo ALt 30 dE  SWT 632 ys @ VAW 10kHr Made Auto FFT
(@ 175 1aay (@ 175 1aay
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20 B & o e 6.0 R - = o B
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CF 024.2 MHz 1001 pts Span 1.0 MHz CF 024.2 MHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | x-value 1 v-value | Function__| Function Result | Type | Ref | Tre | x-value 1 v-value | Function__| Function Result
M1 1 i down 3 He || (- 1 BE4, 162 WiHz 23 dem ndB down 302.7 WHz |
T 1 nds | da | T 1 nds | 26.00 d8 ||
T2 1 Q factar 5 | T2 1 Q factar |
i r i "

Date: T0APR 21T 111104

Date: T0APR 21T 115341

Middle Channel

Middle Channel

Date: 10APR2NT 1011.33

Date: 10APR2NT 115530

et
Ref Lovel 34.00 dim  Offset 14,00 df = RAW 3 kHz Ref Lovel 34.00 dim  Offset 14.00 dit = RAW Hz
e At A HE SWT 632 ps e VAW 10EH:  Mode Auto FFT e Att MldE  SWT 632 s e VBW 10EH:  Made Auto FFT
I I
= 2660 abm] 0 CTTEY] 2,95 abm|
- e AR TI00 Mt - it 50900 Mit
o ™ 26,00 ¢ o i r rllnlh 26.00 ¢
0 dhim 7 915700000000 k| 0 dom I\f\‘“l-"p'l- WY e
il # 2649.7 il r.ﬁfu..r 7540
7 \
ods ods A
/
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¥ 2 L
204 'y 204 = S
30 dl 0d I
01 de E 01 de 4Rt
e M «
] Moy i = T
% P =
-6 dei -6 dei
CF B36.4 MHz 1001 pts Span 1.0 MHz CF B36.4 MHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result | Type | Ref | Tre | X-value 1 v-value | Function__| Function Result
(- 1 2653 dBm ndB down 31 z (- 1 836 4580 Wz 2295 dBm ndB down 3037 WHz |
T 1 0,51 dBm | nds | T 1 836.2541 MHZ | 2,85 dbm | nds |
T2 1 0.31 dém Q factar T2 1 B35 5578 Mz 3,33 dBm Q factar
i r i "

Highest Channel

Highest Channel

« )
Ref Lovel 34.00 dim  Offset 1 b = RAW 3 kkz Ref Lovel 34.00 dim
pe ALt 0 dE  SWT p= & VAW 10 kHr  Mode Auto FFT pe ALt 30 da Made Auto FFT
@1 i @1 i
0 TATMITA] 6.5 dhm| 0 Mil1]
. ] 90 Wiz . [ B 10 M
- ¥ kil " P 2600 | - i nip 2600 )|
20 gt 5 o 20 o T T T 02.700000000 ks
5 r a fetor 5 V e 2004:
0 : 0 =
ods ods
i
10 df i s 10 df
N T
201 = 2 201
30 df — . b - 30 df I"
o \
411 d8 ““‘4_ 411 d8 i-i-‘r"
v L
= —- 50 e
<60 dam <60 dam
CF 848.0 MHz 1001 pts Span 1.0 MHz CF 848.0 MHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 v-value | Function__| Function Result | Type | Ref | Tre | X-value 1 v-value | Function__| Function Result
ML P ne down 314, z (- P 22.97 dam ne down z i
11 i nda | 11 1 4 MHZ | -3.09 dem | nda | |
T2 1 Q factor T2 1 B4E.9578 MEz Q factor |
i ’ " ’
Date: 10APRXNT 101202 Dafe: 1APR2NT 115612
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

s s
Ref Lovel 34.50 0Bm  Offset 14,50 08 = RBW 3 bHz Ref Lovel 34.50 0Bm  OFfset 14,50 08 = RBW 3 bHs
b ALt 30 dE  SWT p< & VBW 10 kH:  Made Auto FFT fo ALt 30 dE  SWT 632 ys @ VAW 10kHr Made Auto FFT
(@ 175 1aay (@ 17k 1iar
. CITEY] 22,99 daBm] 5. CITEY] T
= i LAS0767900 GHz = LA50757900
[ itk o ] B 26,00 () [r— M1 pos 26,01 4|
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7 \ L
-1 d 10 o A
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A b \
400 diie = 400 diie .
P o
A
b ProseEs) [ e TR
B0dl 6 g8
CF 1.8502 GHz 1001 pts Span 1.0 MHz CF 1.8502 GHz 1001 pts Span 1.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 v-value | Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result
M1 1 1BE02679 & e down 31 (- 1 1 BE02E7S &) 19.38 ndB down 306.7 WHz |
T 1 18500422 GH: nds | T 1 18500501 G dam | nds | 26.00 d8 ||
T2 1 1 B503578 GH Q factar T2 1 1.8503558 G -5.79 dBm Q factar |
- - —_— - -
| 4 [ [ | ]
Cafe: 10APR2NT 110747 Cate 10APR 2017 113133
Ref Lovel 34.50 dim  Offset 1 b - RAW Hz Ref Lovel 34.50 dim  Offset 14,50 df = RAW 3 kHz
e At AR SWT us @ VBW 10EHz (Made Auto FFT e Att J0de  SWT 632 ps = VBW 10EHD  Mode Auto FFT
I I
5. CITE] - CITEY]
= Y 15460 13 = 15460
— v 26,00 4| S LT 26,00 4|
S pu L Bw 914700000000 k| ks sunld APl e pdl B 914700000000 k|
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[ - : [ /
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CF 180 GHz 1001 pts Span 1.0 MHz CF 180 GHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 v-value | Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result |
(T L 2355 dBm el down Hz | (T L 13:50 dBm el down |
T S -1.97 dém | nds | | T S 60 dim | nds | |
T2 1 E -2.38 dBm Q factar | T2 1 E : 82 dbm Q factar |
i r i "
Cafe 10APR2NT 110816 Cafe 10APR2NT 113205
Ref Lovel 34.50 dim  Offset 1 b = RAW 3 kkz Ref Lovel 34.50 dim  Offset 14,50 df = RAW 3 kHz
e At A dE SWT 632 ps = VAW 10EH:  Mode Auto FFT e Att J0de SWT 632 ps = VBW 10EH:  Mode Auto FFT
(@175 1oy (@175 1oy
=4 MIEL] = Mil1] 19.77 dim
i 7 i LADOTAZLO0 GHz
p— S A 26,00 4R p— nig 26,00 4R
=il ) h B 14.700000000 KHz| = Rl B g U
4 [ 6049.9) Wy tactor 6068.7
0 - 0
f \a
= \g \
o . i o
X
10 d [ i0d
0d - d
‘, e \
<20 8 o <20 8
v i
and 20 d e
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CF 1.9098 GHz 1001 pts Span 1.0 MHz CF 1.9098 GHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Eunction | Function Result | Type | Ref | Tre | X-value 1 | Function__| Function Result |
ML L ndlB down 3157 | (- L ndE down |
T 1 nds | | T 1 nds | 8 ||
T2 1 Q factar | T2 1 : Q factar |
i "

i y

Date: 10APR 21T 11,08 44

Dafe: TOAPR2MT 1132
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

CDMA BCO (1xRTT)

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

ki 1 ki
Ref Lovel 50.00 dBm  Offset 14,00 OF = RBW. 30 bHz Ref Lovel 50.00 dBm  Offset 14.00 0f w RBW. 100
b ALt 30 dE  SWT 3.3 ps @ VAW 100 kHz  Mode Auto FFT fo ALt 30 dE  SWT 37.9 ys @ VAW 300 Mode Auto FFT
(@ 175 1aay (@ 175 1aay
MII1] 10.60 dim Y] Z i
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CF 024.7 MHz 1001 pts Span 2.0 MHz CF B26.4 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result Type | Ref | Tre | ¥-value | Function__| Function Result |
(- 1 & e down 14268 MHz | (- 1 1392 dar ndB down 455 MHz |
T 1 nds | T 1 8 | 26.00 d8
T2 1 Q factar T2 1 Q factar
! ! (B
Cafe 16APR2NT 114524 Cafe: 10APR ZNT 120011
ki ki
Ref Lovel 50.00 dim  Offset 14.00 dif = RBW 30 kHz Ref Lovel 50.00 dim Offset 14.00 dff = RBW 100 kHz
e Att J0de SWT 633 us @ VBW 100Kz Mode Auto FFT e ALt G dE  SWY ST 0ys e VAW 300 LH:  Mode Auto FET
I I
COTEY] 10.76 dbm CITTEY] 10,10 d
o i #1770 Wi o a96.97900 Mt
201 ———— o e 26,00 4| 201 PPy T [ | W 26,00 ¢
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-3 dan e
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&0 d B0 d
CF B36.52 MHz 1001 pts Span 2.0 MHz CF B36.4 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 v-value | Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result |
(- 1 8367677 Wz 19.76 dBn ndB down Lazd (- 1 838,579 Wz 19.10 dBm ndB down 4,695
T 1 m nds | T 1 m nds |
T2 1 Q factar T2 1 Q factar
! [y !
Dt 16.APR 2017 114552 Cafe: 10APR2NT 121059
ki ki
] Offset 14.00 dft = RBW 30 kHz Ref Lovel 50.00 dim Offset 14.00 dff = RBW 100 kHz
e Att J0de SWT 633 us @ VAW 100Kz Mode Auto FFT e Att de swr 0khz  Mode Auto FFT
(@175 1oy (@175 1oy
MIEL] 10,61 dim] Mil1] 10,09 dim
oz M BA0.01470 M3 oz M1 BA7.17900 MH3
L e T wm S S el —— 26,00 4R b e 26,00 4R
) B T\, 1430600000 MH: ) <2 1.705000000 MH2
L 7 Q fagtor \, 592.9) L T 180.0|
o 3 o [
7 ¥ ¥
B ! 4 B / L8
-0 -0
1 7 T 1 T
= ¥, N 2 o P &
30 daim 450 darm
401 B 401 B
-5 dir -5 dir
&0 d B0 d
CF 848.31 MHz 1001 pts Span 2.0 MHz CF 846.6 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result | Type | Ref | Tre | X-value 1 v-value | Function__| Function Result |
(- 1 B4E. 0143 Wiz 19.41 dem ndB down 114308 MHz | (- 1 547,179 MHz 13 89 dBm ndB down 4.705 MHz |
i i B47.5947 MHz | 3 dBm | nda | | i i 544,242 MMz | .23 dam | nda | 26.00 d8 ||
T2 1 B45.0253 Wiz 3 dBm Q factar T2 1 548,548 Wiz -5.59 dBm Q factar 1 |
i

Date: T8APR 21T 114621

B

’
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swamanas. FCC RF Test Report

Report No. : FG712206A

WCDMA Band Il (RMC 12.2Kbps)

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Ly ki Ly ki
Ref Lavel 5000 oim  Dffset 14,50 0f e RBW 100 VHz Ref Lavel 5000 oim  Dfset 14,50 0f = RBW 100 Vhz
e Att a0 dB  SWT U< & VBW 300 kH:  Mode Auto FET o Att 0B SWY  37.9us & VAW 300 kH:  Mode Auto FFT
(8178 =7 (8178 =7
10,14 i CIETE) T0.61 i
o 185297900 GHa o 1 171153100 GHa
e T 26,011 €I e - 7, PR T 11 28 ot Hel
) e oo £ 495000000 M-z ) e e E e £ 495000000 Mz
e 394.6 e 7 Q factor . I64.5
b — + b -
f i f
v C '
e : ,‘_ 7
s / L I _
- i i B
_an-drh= S e
40 o 40 o
-500 der -500 der
&0) dim &0) dim
CF 1.8524 GHz 1001 pts $pan 10.0 MHz CF 1.7124 GHz 1001 pts $pan 10.0 MHz
Markar ] Markar ]
Type | Rof | Tre | X-value 1 ¥-value | Function__| Function Result Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
ML 1 ElF ndlB down 4,625 MHz || w1 1 1381 dBm nd® down 4,595 MHz |
1 L nds | 26,00 d8 || 1 L -7.18 dBm nds
T2 1 Q factar 3948 T2 1 =773 dBm  facior
_
T

Dale 10APR 217 125622

Date 10APR 2H7 122318

Middle Channel

Middle Channel

Lty ks Lty ks
Raf Laval 50.00 dbm  Offset 14,50 dff = RBW 100 kHz Raf Laval 50 00 gbm  Offset 14, 7
b Al 0 dE  SWT p= @ VBW 300 kHz  Mode Auto FFT b Al I dE  SWT Mode Auto FFT
OO OO
CITTEY] 10,10 i CIETE) 10,12 i
o LAT913100 GHa o 1 1.79970000 O
207 26,4011 207 || e e B 26,4011
) ity £ 495000000 Wz . P 1 i Ko 1205000000 Mz
i 7 Qtartor 4 100.2] o 7 Q factor 3 369 A
i £ A 5 [
= ¢ -
el ’I i el b
-0 T T -0 f
il \ P
20 di e 20 di
~ ¥ - e AN i ~
20 - e St —
40 o 40 o
-500 der -500 der
&() diim &() diim
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Rof | Tre | X-value 1 Y-value | Function__| Function Result Type | Rof | Tre | X-value 1 ¥-value | _Function__| Function Result
[ 1 1 1818 dem ndB down 4,695 MHZ || [ 1 18.12 dBm ndB. down 4,70
1 L m nds | 1 L -8.22 dém nds
T2 1 Q factar T2 1 =775 dBm  facior
T

Date 10APR 217 125650

Date 10APR 217 122348

Highest Channel

Highest Channel

Spactrun

Raf Laval

i0.00 dim  Offset 14.50 db = RAW 100 bHz
Att A0 dE SWT

Spactrun

Raf Laval

i0.00 dim  Offset 14,

) dff = RBW. 100 bHz

Date 10APR 217 125718

o ps @ VAW 300 kHz  Mode Auto FFT Att 30 dE  SWT 2 ys @ VAW 300 ks Mode Autg FET
@175 War @175 War
MIEL] ] MiE1] A4 dlim}
o= y 1 100 GHz, oz 1 900 G
oo — - 26,00 d oo —— s 26,00 v
) - o £ 695000000 Mz . V zath i £ 495000000 Mz
o 7 1061 o 7 379 A
/ /
/
i i
f e i
e ! '.‘ e I
|
0 d o - Y T L=
o WAL A i \- Ay
30 gt =
40 o 40 o
-500 der -500 der
&() diim &() diim
CF 1.9076 GHz 1001 pts Span 10.0 MHz CF 1.7526 GHz 1001 pts Span 10.0 MHz
Markar | Markar
Type | Rof | Tre | X-value 1 ¥-value | Function__| Function Result Type | Rof | Tre | X-value 1 v-value | _Function__| Function Result
ML 1 160 13.02 dem ndB down 4,695 MHZ || [ 1 17531 18.34 dBm ndB down 4695 MHz |
1 L 1 -8.23 dem | nds | 26,00 d8 || 1 L 17508 | -7.26 dBm nds
T2 1 =750 dBm Q factor 405.1 T2 1 1.754948 GHz ~7.49 dBm Q facior
—
T T
| . [ ]

Date 10APR 217 122417
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

Occupied Bandwidth

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.243 0.236
Middle CH 0.242 0.238
Highest CH 0.242 0.237
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.242 0.240
Middle CH 0.244 0.237
Highest CH 0.244 0.238
Mode CDMA BCO(MHz)
Mod. IXRTT
Lowest CH 1.27
Middle CH 1.27
Highest CH 1.27
Mode WCDMA Band V(MHz) WCDMA Band [I((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 412 4.13 4.12
Middle CH 412 4.13 4.13
Highest CH 4.13 4.12 4.13
Sporton International (KunShan) INC. Page Number : A21 of A38
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

(=)

Dot 10 APR 2017 114853

Date: TOAPR2NT 104642

Raf Lavel 34,00 dbm  Offsel 1400 di HBW 1 Rof Lovel 34.00 dém  Offset 14,00 08 RBW 10
po ALL 300k BWTY 180.5 5w VAW M Mode Auto FFT fo ALL 30 dE SWT 189.6 y< & VAW 30
R (@ 1Pk 1ar
0 1= Mif1) a0 714 dfm|
pr ! J f
¥ 20 dbm ; o
10 1048 5
~ N\
© déten: - nds a T
/ i \
+30 dim— = . 1 i 10 df = HJ B
vy
20 o 20 = —
| \
- - 30 dl : -
] ‘ ) i
-0 [y 1 — i = -
Iper ‘ | - e
50 dir -
40 d# - <50 dai
1 |
CF 824.2 MHx 1001 pts Span 1.0 Mz CF 824.2 MHz 1001 pts Span 1.0 MHz
Marker Marker |
type | Rof | Tre | %-volun | ¥ -walug |__Function | Function Rosult | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
[ T 823 218 paE 30.10 b - T 624 2640 MHZ 27.14 dem |
Tl 1 824075123 MHz dim Dee B 71 R 824.081119 MHz | 13.19 dBm | Oce Bw | 235. 764235764 hHz ||
T2 i 24371670 Mz 7= 1 §24.316863 Wiz 1310 dém
—
- i s
8 | J

Middle Channel

Middle Channel

Date: 10APR2ANT 104603

Rof Lovel 34.00 dim  Offset 14.00 66 RAW 1 Rof Laval 34,00 dbm  Oset 14,00 ab
e Att G0 dE  SWT 1565 us = VBW 3 Made Auto FFT e At 30 R BWT 18044 Mode Auto FFT
[@ 1Pk Max R
) _ - rv\'.\gml 0 I NI
o =
20 dBm L - Y © By
Y ha
10 ~ 10
0ds = - o dém. =
/ | /
10 d) e ks 10 dilm— + At
- ™,
B 4 = 20 B
5\ 2 |
30 d - S 30 T =
) SN ! | |
40 dBim—t = 40 ey | i - -
=50 50 dB | t
<60 dam -a0 da T+
1 |
CF BAG6.+ MHz 1001 pts Span 1.0 MHz CF 836.4 MHz 1001 pts Span 1.0 Mz
Marker | Marker
Type | Ref | Tre | X-value 1 v-value | Function | Function Result | type | Rof | Tre | ®-volun | ¥ -walug |__Function | Function Rosult |
(T P 836 4670 Wbz | M1 1 3! T
¥1 | 836.279121 MHz | Oce Bw | 241758241758 kHz | Tl 1 Dee B
L T2 1 836 520679 Wi | T2 i
—
i " w
| ] [ L
Cafe 10APR2NT 115036 Dote 10 APR 207 104721
=3
4.00 ghm  Offset 14,00 08 RBW 10§ 400 dhm  Offset 14.00 g2 RBW. 10
e Att 1R SWT 1505 ps w VBW 30 Made Auto FFT e Att 1R SWT 1505 ps w VBW 30 Made Auto FFT
(@175 1oy (@175 1oy
0 3027 dism] 0 i1 2
N e BARDOA000 Mi3 =% 3 DAR.0F
201 dim L 241258941748 ki 20/ 236,763
s
1048 : 1048
g \
s |
ods 1 . ods ;
/ b / )
“10d e - “10d 1 o
20 20 -
r o8 S
-30 df : -7 304 I \
401l e F= S
50
<60 dam <60 dam
CF 8480 MHz 1001 pts Span 1.0 MHz CF 8480 MHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | x-value 1 v-value | Function | Function Result | Type | Ref | Tre | X-value 1 v-value | Function | Function Result |
M1 1 45 504 MHz 30.27 dem (- 1 B4E. 5620 Wiz 27.59 dBm
T 1 B48.579121 MHz | 16,60 dBm | Oce Bw | 241758241758 kHz || T 1 B48.581119 MHz | 53,05 dBm | Oce Bw | 236 763236763 kHz |
| T2 1 B33, 920679 Mz 1591 dém | = 1 B33.917862 Wiz 12,45 dBm |
— —
i y i "
| ] [ [ | ] [ [
Cafe: 10APR2NT 115112
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=amanas. FCC RF Test Report Report No. : FG712206A

G ] (=]
1
Ref Lovel 34.50 dBm  Offset 14,50 08 RBW 10 Ref Lovel 34.50 dBm  Offset 14,50 08 RBW 10
o au G UE  SWT 1806 ps = VBW 30 kH:  Made Auto FFT o au 3 e SWT 1896 ys @ VAW 30 Made Auto FFT
(@ 175 1aay (@ 175 1aay
5. e CITEY] 26.97 ] 5. CITEY] 72,60 B
= A 1450186000 GH3 = [ L.50143100 GH3
0l iy Y 241758241758 ki) 0l iy P oo O B 289 FE0220760 kHz|
10 dBe = - 0 -
P % \
o X o :
4 S \
104 AL = 104 s
<20 de - - <20 de
o N
S 204
o il T
o 04 ——
-5 i 50
B0dl B0dl
CF Lu502 GHz 1001 pts Span 1.0 MHz CF Lu502 GHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | x-value 1 v-value | Function | Function Result | Type | Ref | Tre | X-value 1 v-value | Function | Function Result |
ML L 1,850158 GHz 26.97 dam | (- L 22 43 dam |
T 1 Oce Bw | 241758241758 kHz || T 1 Oce Bw | 239, 76023976 kHz ||
T2 1 ] | = 1 |
i y M) i " ™y
Cafe 10APR2NT 111148 Cafe 10APR2NT 113347
o o
Ref Lovel 34.6 450 d8  RBW 1 3 Offset 14,50 46 RAW 1
e Att 596 ps w VAW 3 Made Auto FFT e Att G0 dE  SWT 1505 us = VBW 3 Made Auto FFT
I I
5. CITEY] 27,25 aim| 5. CITEY] 24,50 dim]
= = = : LAAO0BA900 Gz
S iy _ o \1 00 i Fan ) Jiex B 236763286763 kit
W £ J |
0 —~ 0 -
/ \
F, \
o - o ;
/ \ { \
10 d e 10 d -
=W,
<20 de - <20 de 7
a0 — a0 L
Ao = e = =
-50
B0dl B0dl
CF LD GHz 1001 pts Span 1.0 MHz CF LD GHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
(- L 1, 7 GHz 27.25 dBm | (- L 168001 24:50 dBm |
T 1 33.78 dBm | Oce Bw | 243.755243756 kez || T 1 10.19 dém | Oce Bw | 236 763236763 kHz |
T2 1 G . 13,86 dém | | T2 1 G . 9.38 dém |
- - — - - —_—
| ] PR | 4 [ [
Cafe 10APR2NT 111216 Cafe 10APR2NT 113416
o
S0 GBm  Offset 14,50 0 RAW 10 ) 5 Offset 14,50 96 RAW 10
e Att Gl dE SWT 1505 us w YBW 30 Made Auto FFT e Att Gl dE SWT 1505 us w YBW 30 Made Auto FFT
(@175 1oy (@175 1oy
= Mil1] = Mil1] 28,73 dim]
l e, = 1 i 190973100 GHz
0 iy = \g 240756243756 kH2| - e O B 237762987763 kH2|
i IE i
> L 2
10 dBe - - 10 dBe - -
ud o
\ /
! \
10 d - 10 d
o e - Ml
20 da — 20 da - 3
20 d - 20 d
| 0.damemr= — il g
50 50
6 g8 6 g8
CF 19096 GHz 1001 pts Span 1.0 MHz CF 19096 GHz 1001 pts Span 1.0 MHz
Marker | Marker |
Type | Ref | Tre | x-value 1 v-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.509802 GHz 27.50 dBm | (- 1 LB057341 23.73 dBm |
T S 33,82 dBm | Oce Bw | 243.755243756 kez || T 1 1,90 dam | Oce Bw | 37762 kHz ||
T2 1 2 13,50 dém | = 1 1 : dim |
- - —_— - -
| l, [ | J 2
Cafe 10APR2NT 111245 Cafe 10APR2NT 113445
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SPORTON LAB.
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Report No. : FG712206A

CDMA BCO (1xRTT)

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

ki 1 ki
Ref Lovel 50.00 dBm  Offset 14,00 OF = RBW. 30 bHz Ref Lovel 50.00 dBm  Offset 14.00 0F  RBW. 100
o au 30 dE SWT 633 us @ VAW 100 kH:  Mode Auto FFT e art 3 UE SWT 370 s e VAW 300 Mode Auto FFT
(@ 175 1aay (@ 175 1aay
CITTEY] 10,05 dim COTEN]
P Y M3 s
208 P e e e NP S T e RS 266731269 Mi? 208 = = 4 14116 Mt
o —~
10 diim 10 diim
o 5 o
i \
/ \ \
[ \ / |
RUEL i A. RUEL
/ \ |
/ 4 \,
- e 20 df -
= -
401 B 401 B
-5 dir -5 dir
&0 d B0 d
CF 024.7 MHz 1001 pts Span 2.0 MHz CF B26.4 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 v-value | Function | Function Result | Type | Ref | Tre | X-value 1 v-value | Function | Function Result |
(- 1 824 4263 Wz 19.85 dam | - 1 [ e |
T 1 g 53 MKz | 11,93 dBm | Oce Bw | 1.268731269 MHz || T 1 Oce Bw | 4115884116 MHz ||
T2 1 ! 36 Wiz 12.39 dém | T2 1 9 |
- —_— - —
Cafe 16APR2NT 11 47.46 Cafe: 10APR2NT 122128
ki ki
Ref Lovel 50.00 dim  Offset 14.00 dif = RBW 30 kHz Ref Lovel 50.00 dim  Offset 1400 df  RBW 100 kHz
e Att Ml dE  SWT 633 ys e YBW 100 iH:  Mode Auto FFT e ALt G dE  SWY 3T 0ys e VAW 300 LH:  Mode Auto FET
I I
CITTEY] 20,76 dim] CITTEY] 10.20 dim
) a36.00170 Mits) 100 Mt
20 g8 — - X 4 20 08
ldatie P e T Ry N o 1 P, 1.266 735267 MH2| ldatie P P G <[ - 14116 MHz?
10 diim 10 diim ;
a - o / \
i f \
| 1 / \
-{0ias { 5 -{0ias
7 1 ]
20de Wl = 204 yal
SF AR T '
-0 da S A i -
40 d5 40 d5 s
-5 dir -5 dir
&0 d B0 d
CF B36.52 MHz 1001 pts Span 2.0 MHz CF B36.4 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 v-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
- 1 8368017 Wz 20.75 dem | - 1 z '3 dlB |
T 1 Oce Bw | | T 1 Oce Bw | 4115884116 MHz ||
T2 1 | T2 1 39 4579 |
! ! (B

Date: 18APR2ANT 114815

Dafe: 10APR 21T 122601

Highest Channel

Highest Channel

Date: 18APR2ANT 114843

B

(Sracrom | = ka
Ref Lovel 30.00 chm  Offset 14.00 00 = RBW 30 bhz Ref Lovel 30.00 chm  Offset 14.00 08 RBW 100 bh
e At MldE  SWT 633 ys e YBW 100 iH:  Mode Auto FFT e Att M dE  SWT 2ys @ VAW 3000 Mode Auto FET
(@175 1oy (@175 1oy
. Mil1] Mil1]
1 1 Ban
2048 3 ooty
2078 AT T S e B — 1- 2078 e . P $APEATHLDE MHE
10 dirm - 10 dirm -
/ \
o : 0 dam '
f A / 4
-10 da + ‘.I -1 de f “
{ \ \
<20 ot = —— 20 df —
B e et WA
-30 dam =30 dam e
40 d5 40 d5 =
-5 dir -5 dir
&0 d B0 d
CF B48.31 MHz 1001 pts Span 2.0 MHz CF 8466 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | x-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
(- L 8479543 WMHz | (- L 9.y m |
T 1 B47.57454 MHZ | Oce Bw | 1.270726271 MHz || T 1 58 | Oce Bw | 4.125874126 MHz ||
T2 1 548 54536 Mz | T2 1 9,78 dbm |
- —_— - —_—
[ [ [ [

Date: 10APR2ANT 122603
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Report No. : FG712206A

WCDMA Band Il (RMC 12.2Kbps)

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Ly ki Ly ki
Ref Lavel 5000 im  Dffset 14,50 0f  RBW 100 WHz Ref Lavel 5000 oim  Dfset 14,50 08 RBW. 100 Whz
be ALL a0 dE  SWT p< w VBW 300 kHz  Mode Auto FFT e SWT 379 s @ VAW 300 kH: Mode Auto FFT
Y
CITTEY] 7.90 i} CIETE) 1070 i
i 11 100 (3Hz, 171153100 GHa
208 X 4.1 G Mz 4118664116 MHz
5 JHETE i -
10 =
\ / \
/ y / |
0 dam E 7 v
/ i [ \
407 - 7
\ J §
20 di a¥ L Ll
7 . - s N )
EnR s ;
40 o
-500 der
&() diim
CF 1.8524 GHz 1001 pts Span 10.0 MHz CF 1.7124 GHz 1001 pts Span 10.0 MHz
Markar | |
Type | Rof | Tre | X-value 1 v-value | Function | Function Result | Type | Rof | Tre | X-value 1 ¥-value | _Function | Function Result |
ML 1 1,8515; 17.93 dBm I ML 1 171153 18.79 dBm I
1 L 1.8503421 GHz | 4,69 dim | Oce Bw | 4125674126 MHz || L 1.7103421 GHz | 9.17 dBm Oce 8w 4 11SERHLLG MHz ||
T2 1 L.ESHIETY GHz 9.16 dBm | 1 L71HETY GHz 9.25 dém |
_ -
T T

Date 10APR 217 1258 18

Date 10APR 2017 122642

Middle Channel

Middle Channel

Att A0 dE SWT

S ps @ VBW 300 kH:  Mode Auto FFT

Lty ks ki
Rof Laval 3000 Bim  OFfset 14,50 46 RAW 100 Irz 0,00 Bhm RAW_ 100 Lhe
e Att 30 dE  SWT ys @ VAW 300 k4 Mode Auto FET 0 de 00 kHe  Mode autg FFT
(@178 =7
CITTEY] 17,73 dlir| CIETE) 10,11 i
o L0000 Gz 1.79921900 GHa
20 8 4.1 5 MH| = 4.1 126 MH|
10 2 4
] \ / \
0 { \ / y
\ / \
- / - J |
| f |
~/ A Al e
<20 di f . -
= g 78 RS
T o s, i
i ~ —
40 o
-500 der
&() diim
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker | r |
Type| Ref | Tre | X-value 1 Y-value | Function | Function Result | Type| Ref | Tre | X-value 1 Y-value | Function | Function Result |
- 1 1860608 GHz 17, I ML 1 1732210 GHz 18.11 dBm I
1 L 8.2 Oce Bw | 4125674126 MHz || L n Oce 8w I
T2 1 .77 dém | i |
—_—
I ) e e ]
Defe 10APR 2017 125647 Cefe 10APR 2017 122711
Sprctrun ks
Rof Laval 3000 Bim  OFfset 14,50 46 RAW 100 Irz

i0.00 dim  Offset 14,

b
JdB  RBW. 100 khz

30 dE  SWT 2 ys @ VAW 300 kH:  Mode Autg FET
@175 War
MIEL] MiE1]
20 g8 i
et ] e |
10 - -
i L . A
# v ¢
{ / b
» [ \ / w
10 4 7 +
! A/ A
o N | - |
/ ~ AT (V3 e
=Y "l e —~ v
I 'dam==
40 o
-500 der
&() diim
CF 1.9076 GHz 1001 pts Span 10.0 MHz 1001 pts Span 10.0 MHz
Markar | |
Type | Rof | Tre | X-value 1 Y-value | Function | Function Result | Type | Rof | Tre | X-value 1 ¥-value | _Function | Function Result |
ML 1 18081 13.37 dam I ML 1 1.753208 GHz 1309 dBm I
1 L 1.80554; | 4,68 dim | Oce Bw | 4 11SERHLLG MHz || L 1.75054: | 9.18 dBm Oce 8w 4125674126 MHz ||
T2 1 15056579 GHz 9.34 dim | 1 17546679 GHz 9,71 dém |
_ -
T
| 4 [

Date 10APR 217 125018

Date 10APR 217 122740
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SPORTON LAB.
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Report No. : FG712206A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge
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Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\Ac?Ii(s)s 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058 0.0091
40 Normal Voltage 0.0089 0.0234
30 Normal Voltage 0.0063 0.0116
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0079 0.0065
0 Normal Voltage 0.0195 0.0030
110 Normal Voltage 0.0094 0.0136 PASS
-20 Normal Voltage 0.0180 0.0043
-30 Normal Voltage 0.0033 0.0026
20 Maximum Voltage 0.0093 0.0005
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0155 0.0103
Note: Normal Voltage = 3.9 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V
Test Conditions Middle Channel Gs(gﬂsll?ﬂc;o (E(D;(?I\E/Ii?gsos 8) N':)i:;i;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0018
40 Normal Voltage 0.0069 0.0121
30 Normal Voltage 0.0041 0.0009
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0086 0.0013
0 Normal Voltage 0.0040 0.0041
10 Normal Voltage 0.0029 0.0006 PASS
-20 Normal Voltage 0.0018 0.0064
-30 Normal Voltage 0.0025 0.0033
20 Maximum Voltage 0.0127 0.0104
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0096 0.0040
Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel Ca“)fé_ﬁr()zo 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0191
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0263
0 Normal Voltage 0.0227
110 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0131
-30 Normal Voltage 0.0143
20 Maximum Voltage 0.0203
20 Normal Voltage 0.0000
20 Battery End Point 0.0275
Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0008
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0050
110 Normal Voltage 0.0045 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0117
20 Normal Voltage 0.0000
20 Battery End Point 0.0062
Note: Normal Voltage = 3.9 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0063
40 Normal Voltage 0.0005
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0010
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0026
Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(All?cli/lDCMfzgaKnbcz)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0029
30 Normal Voltage 0.0087
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0049
110 Normal Voltage 0.0043 PASS
-20 Normal Voltage 0.0115
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0000
20 Battery End Point 0.0092
Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG712206A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

For Top Antenna

GSM850 (GSM)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -64.96 -13 -51.96 -72.29 -71.65 0.56 9.40 H
2472.6 -65.46 -13 -52.46 -76.92 -73.17 0.74 10.60 H
3296.8 -64.81 -13 -51.81 -78.25 -74.41 0.85 12.60 H
Lowest
1648.4 -65.48 -13 -52.48 -72.86 -72.17 0.56 9.40 \%
2472.6 -66.31 -13 -53.31 -77.36 -74.02 0.74 10.60 \%
3296.8 -64.70 -13 -51.70 -78.33 -74.30 0.85 12.60 \%
1672 -67.17 -13 -54.17 -74.30 -73.86 0.56 9.40 H
2510 -65.82 -13 -52.82 -77.21 -73.53 0.74 10.60 H
3346 -64.70 -13 -51.70 -77.98 -74.30 0.85 12.60 H
Middle
1672 -66.85 -13 -53.85 -73.98 -73.54 0.56 9.40 \%
2510 -66.19 -13 -53.19 -77.18 -73.90 0.74 10.60 \%
3346 -64.48 -13 -51.48 -77.99 -74.08 0.85 12.60 \%
1697.6 -67.57 -13 -54.57 -74.84 -74.26 0.56 9.40 H
2546.4 -66.12 -13 -53.12 -77.24 -73.83 0.74 10.60 H
3395.2 -64.89 -13 -51.89 -78.07 -74.49 0.85 12.60 H
Highest
1697.6 -68.24 -13 -55.24 -75.51 -74.93 0.56 9.40 \%
2546.4 -66.25 -13 -53.25 -77.15 -73.96 0.74 10.60 \%
3395.2 -64.62 -13 -51.62 -78.15 -74.22 0.85 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM850 (EDGE class 8)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -65.67 -13 -52.67 -73.00 -72.36 0.56 9.40 H
2472.6 -61.76 -13 -48.76 -73.22 -69.47 0.74 10.60 H
3296.8 -64.71 -13 -51.71 -78.15 -74.31 0.85 12.60 H
Lowest
1648.4 -65.79 -13 -52.79 -73.17 -72.48 0.56 9.40 \%
2472.6 -62.03 -13 -49.03 -73.08 -69.74 0.74 10.60 \%
3296.8 -64.53 -13 -51.53 -78.16 -74.13 0.85 12.60 \%
1672 -68.87 -13 -55.87 -76.00 -75.56 0.56 9.40 H
2510 -65.92 -13 -52.92 -77.31 -73.63 0.74 10.60 H
3346 -64.80 -13 -51.80 -78.08 -74.40 0.85 12.60 H
Middle
1672 -68.63 -13 -55.63 -75.76 -75.32 0.56 9.40 \%
2510 -65.73 -13 -52.73 -76.72 -73.44 0.74 10.60 \%
3346 -64.43 -13 -51.43 -77.94 -74.03 0.85 12.60 \%
1697.6 -69.39 -13 -56.39 -76.66 -76.08 0.56 9.40 H
2546.4 -66.25 -13 -53.25 -77.37 -73.96 0.74 10.60 H
3395.2 -65.00 -13 -52.00 -78.18 -74.60 0.85 12.60 H
Highest
1697.6 -69.34 -13 -56.34 -76.61 -76.03 0.56 9.40 \%
2546.4 -66.23 -13 -53.23 -77.13 -73.94 0.74 10.60 \%
3395.2 -64.57 -13 -51.57 -78.10 -74.17 0.85 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -63.00 -13 -50.00 -78.22 -69.04 6.56 12.60 H
5550.6 -60.28 -13 -47.28 -79.70 -65.38 8 13.10 H
7400.8 -57.45 -13 -44.45 -81.85 -59.18 9.57 11.30 H
Lowest
3700.4 -62.73 -13 -49.73 -78.26 -68.77 6.56 12.6 \%
5550.6 -59.74 -13 -46.74 -79.76 -64.84 8 131 \%
7400.8 -57.44 -13 -44.44 -81.74 -59.17 9.57 11.3 \%
3760 -62.87 -13 -49.87 -78.15 -68.91 6.56 12.60 H
5640 -55.28 -13 -42.28 -74.63 -60.38 8 13.10 H
7520 -58.08 -13 -45.08 -81.67 -59.81 9.57 11.30 H
Middle
3760 -61.35 -13 -48.35 -76.9 -67.39 6.56 12.6 \%
5640 -54.87 -13 -41.87 -74.79 -59.97 8 131 \%
7520 -58.11 -13 -45.11 -81.75 -59.84 9.57 11.3 \%
3819.6 -62.94 -13 -49.94 -78.35 -68.98 6.56 12.60 H
5729.4 -60.48 -13 -47.48 -80.09 -65.58 8 13.10 H
7639.2 -58.70 -13 -45.70 -81.81 -60.43 9.57 11.30 H
Highest
3819.6 -62.23 -13 -49.23 -77.86 -68.27 6.56 12.6 \%
5729.4 -59.77 -13 -46.77 -80.08 -64.87 8 131 \%
7639.2 -58.55 -13 -45.55 -81.79 -60.28 9.57 11.3 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (EDGE class 8)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -63.03 -13 -50.03 -78.25 -69.07 6.56 12.60 H
5550.6 -60.25 -13 -47.25 -79.67 -65.35 8 13.10 H
7400.8 -57.38 -13 -44.38 -81.78 -59.11 9.57 11.30 H
Lowest
3700.4 -62.82 -13 -49.82 -78.35 -68.86 6.56 12.6 \%
5550.6 -55.60 -13 -42.60 -75.62 -60.70 8 131 \%
7400.8 -57.54 -13 -44.54 -81.84 -59.27 9.57 11.3 \%
3760 -62.94 -13 -49.94 -78.22 -68.98 6.56 12.60 H
5640 -60.08 -13 -47.08 -79.43 -65.18 8 13.10 H
7520 -58.20 -13 -45.20 -81.79 -59.93 9.57 11.30 H
Middle
3760 -62.65 -13 -49.65 -78.2 -68.69 6.56 12.6 \%
5640 -59.43 -13 -46.43 -79.35 -64.53 8 131 \%
7520 -58.20 -13 -45.20 -81.84 -59.93 9.57 11.3 \%
3819.6 -62.93 -13 -49.93 -78.34 -68.97 6.56 12.60 H
5729.4 -60.31 -13 -47.31 -79.92 -65.41 8 13.10 H
7639.2 -58.65 -13 -45.65 -81.76 -60.38 9.57 11.30 H
Highest
3819.6 -62.65 -13 -49.65 -78.28 -68.69 6.56 12.6 \%
5729.4 -59.55 -13 -46.55 -79.86 -64.65 8 131 \%
7639.2 -58.46 -13 -45.46 -81.7 -60.19 9.57 11.3 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BCO(1xRTT)
Channel FTEAL:_E”; y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649.4 -68.99 -13 -55.99 -76.32 -75.68 0.56 9.40 H
2474.1 -65.70 -13 -52.70 -77.16 -73.41 0.74 10.60 H
3298.8 -64.68 -13 -51.68 -78.12 -74.28 0.85 12.60 H
Lowest
1649.4 -69.02 -13 -56.02 -76.40 -75.71 0.56 9.40 \Y,
2474.1 -65.99 -13 -52.99 -77.04 -73.70 0.74 10.60 \Y,
3298.8 -64.31 -13 -51.31 -77.94 -73.91 0.85 12.60 \Y,
1673.04 -69.07 -13 -56.07 -76.20 -75.76 0.56 9.40 H
2509.56 -65.81 -13 -52.81 -77.20 -73.52 0.74 10.60 H
_ 3346.08 -64.69 -13 -51.69 -77.97 -74.29 0.85 12.60 H
Middle 1673.04 -69.20 -13 -56.20 -76.33 -75.89 0.56 9.40 \Y,
2509.56 -66.19 -13 -53.19 -77.18 -73.90 0.74 10.60 Y,
3346.08 -64.46 -13 -51.46 -77.97 -74.06 0.85 12.60 Y,
1696.62 -69.22 -13 -56.22 -76.49 -75.91 0.56 9.40 H
2544.93 -66.03 -13 -53.03 -77.15 -73.74 0.74 10.60 H
3393.24 -64.81 -13 -51.81 -77.99 -74.41 0.85 12.60 H
Highest
1696.62 -69.22 -13 -56.22 -76.49 -75.91 0.56 9.40 \Y,
2544.93 -66.18 -13 -53.18 -77.08 -73.89 0.74 10.60 \Y,
3393.24 -64.53 -13 -51.53 -78.06 -74.13 0.85 12.60 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V (RMC 12.2Kbps)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -68.78 -13 -55.78 -76.14 -75.47 0.56 9.40 H
2479.2 -65.56 -13 -52.56 -77.02 -73.27 0.74 10.60 H
3305.6 -64.44 -13 -51.44 -77.83 -74.04 0.85 12.60 H
Lowest
1652.8 -68.91 -13 -55.91 -76.32 -75.60 0.56 9.40 \%
2479.2 -65.51 -13 -52.51 -76.56 -73.22 0.74 10.60 \%
3305.6 -64.36 -13 -51.36 -77.95 -73.96 0.85 12.60 \%
1672 -68.69 -13 -55.69 -75.82 -75.38 0.56 9.40 H
2510 -65.28 -13 -52.28 -76.67 -72.99 0.74 10.60 H
3346 -64.22 -13 -51.22 -77.50 -73.82 0.85 12.60 H
Middle
1672 -68.98 -13 -55.98 -76.11 -75.67 0.56 9.40 \%
2510 -65.64 -13 -52.64 -76.63 -73.35 0.74 10.60 \%
3346 -64.23 -13 -51.23 -77.74 -73.83 0.85 12.60 \%
1697.6 -69.33 -13 -56.33 -76.60 -76.02 0.56 9.40 H
2546.4 -65.98 -13 -52.98 -77.10 -73.69 0.74 10.60 H
3395.2 -64.78 -13 -51.78 -77.96 -74.38 0.85 12.60 H
Highest
1697.6 -69.28 -13 -56.28 -76.55 -75.97 0.56 9.40 \%
2546.4 -66.25 -13 -53.25 -77.15 -73.96 0.74 10.60 \%
3395.2 -64.47 -13 -51.47 -78.00 -74.07 0.85 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band Il (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -63.13 -13 -50.13 -78.35 -69.17 6.56 12.60 H
5557.2 -60.19 -13 -47.19 -79.61 -65.29 8 13.10 H
7409.6 -57.55 -13 -44.55 -81.95 -59.28 9.57 11.30 H
Lowest
3704.8 -62.86 -13 -49.86 -78.39 -68.90 6.56 12.6 \%
5557.2 -59.61 -13 -46.61 -79.63 -64.71 8 13.1 \%
7409.6 -57.64 -13 -44.64 -81.94 -59.37 9.57 11.3 \%
3760 -62.98 -13 -49.98 -78.26 -69.02 6.56 12.60 H
5640 -60.15 -13 -47.15 -79.50 -65.25 8 13.10 H
7520 -58.32 -13 -45.32 -81.91 -60.05 9.57 11.30 H
Middle
3760 -62.73 -13 -49.73 -78.28 -68.77 6.56 12.6 \%
5640 -59.44 -13 -46.44 -79.36 -64.54 8 13.1 \%
7520 -58.18 -13 -45.18 -81.82 -59.91 9.57 11.3 \%
3815.2 -62.84 -13 -49.84 -78.24 -68.88 6.56 12.60 H
5722.8 -60.13 -13 -47.13 -79.74 -65.23 8 13.10 H
7630.4 -58.72 -13 -45.72 -81.80 -60.45 9.57 11.30 H
Highest
3815.2 -62.91 -13 -49.91 -78.53 -68.95 6.56 12.6 \%
5722.8 -59.59 -13 -46.59 -79.9 -64.69 8 13.1 \%
7630.4 -58.62 -13 -45.62 -81.83 -60.35 9.57 11.3 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

WCDMA Band IV (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -63.73 -13 -50.73 -77.23 -70.15 6.18 12.60 H
5137.2 -54.52 -13 -41.52 -73.86 -59.48 7.74 12.70 H
6849.6 -58.24 -13 -45.24 -79.82 -60.94 9 11.70 H
Lowest
3424.8 -63.61 -13 -50.61 -77.46 -70.03 6.18 12.60 \%
5137.2 -53.83 -13 -40.83 -73.9 -58.79 7.74 12.70 \%
6849.6 -58.06 -13 -45.06 -80.24 -60.76 9 11.70 \%
3465.2 -64.37 -13 -51.37 -78.19 -70.79 6.18 12.60 H
5197.8 -60.44 -13 -47.44 -79.77 -65.40 7.74 12.70 H
6930.4 -58.47 -13 -45.47 -80.66 -61.17 9 11.70 H
Middle
3465.2 -63.95 -13 -50.95 -78.13 -70.37 6.18 12.60 \%
5197.8 -60.05 -13 -47.05 -80.05 -65.01 7.74 12.70 \%
6930.4 -58.07 -13 -45.07 -80.79 -60.77 9 11.70 \%
3505.2 -63.57 -13 -50.57 -77.70 -69.99 6.18 12.60 H
5257.8 -56.80 -13 -43.80 -75.84 -61.76 7.74 12.70 H
7010.4 -57.59 -13 -44.59 -80.38 -60.29 9 11.70 H
Highest
3505.2 -63.45 -13 -50.45 -77.95 -69.87 6.18 12.60 \%
5257.8 -59.28 -13 -46.28 -78.72 -64.24 7.74 12.70 \%
7010.4 -57.01 -13 -44.01 -80.26 -59.71 9 11.70 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

For Bottom Antenna

GSM850 (GSM)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -59.34 -13 -46.34 -64.90 -63.75 2.84 9.40 H
2472.6 -52.92 -13 -39.92 -63.34 -57.67 3.7 10.60 H
3296.8 -55.84 -13 -42.84 -70.60 -61.92 4.37 12.60 H
Lowest
1648.4 -59.40 -13 -46.40 -64.11 -63.81 2.84 9.40 \%
2472.6 -47.41 -13 -34.41 -59.89 -52.16 3.70 10.60 \%
3296.8 -56.59 -13 -43.59 -70.16 -62.67 4.37 12.60 \%
1672.8 -58.44 -13 -45.44 -64.00 -62.85 2.84 9.40 H
2509.2 -53.60 -13 -40.60 -64.02 -58.35 3.7 10.60 H
3345.6 -56.43 -13 -43.43 -71.19 -62.51 4.37 12.60 H
Middle
1672.8 -59.89 -13 -46.89 -64.60 -64.30 2.84 9.40 \%
2509.2 -47.18 -13 -34.18 -59.77 -51.93 3.70 10.60 \%
3345.6 -56.91 -13 -43.91 -70.48 -62.99 4.37 12.60 \%
1697.6 -58.88 -13 -45.88 -64.44 -63.29 2.84 9.40 H
2546.4 -53.38 -13 -40.38 -63.80 -58.13 3.7 10.60 H
3395.2 -55.80 -13 -42.80 -70.56 -61.88 4.37 12.60 H
Highest
1697.6 -60.33 -13 -47.33 -65.04 -64.74 2.84 9.40 \%
2546.4 -48.46 -13 -35.46 -60.33 -63.21 3.70 10.60 \%
3395.2 -56.97 -13 -43.97 -70.54 -63.05 4.37 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM850 (EDGE class 8)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -58.50 -13 -45.50 -64.06 -62.91 2.84 9.40 H
2472.6 -53.40 -13 -40.40 -63.82 -58.15 3.7 10.60 H
3296.8 -55.33 -13 -42.33 -70.09 -61.41 4.37 12.60 H
Lowest
1648.4 -60.46 -13 -47.46 -65.17 -64.87 2.84 9.40 \%
2472.6 -50.23 -13 -37.23 -61.61 -54.98 3.70 10.60 \%
3296.8 -57.01 -13 -44.01 -70.58 -63.09 4.37 12.60 \%
1672.8 -58.60 -13 -45.60 -64.16 -63.01 2.84 9.40 H
2509.2 -53.32 -13 -40.32 -63.74 -58.07 3.7 10.60 H
3345.6 -55.45 -13 -42.45 -70.21 -61.53 4.37 12.60 H
Middle
1672.8 -60.74 -13 -47.74 -65.45 -65.15 2.84 9.40 \%
2509.2 -47.98 -13 -34.98 -60.19 -52.73 3.70 10.60 \%
3345.6 -56.32 -13 -43.32 -69.89 -62.40 4.37 12.60 \%
1697.6 -59.56 -13 -46.56 -65.12 -63.97 2.84 9.40 H
2546.4 -53.74 -13 -40.74 -64.16 -58.49 3.7 10.60 H
3395.2 -56.21 -13 -43.21 -70.97 -62.29 4.37 12.60 H
Highest
1697.6 -61.73 -13 -48.73 -66.44 -66.14 2.84 9.40 \%
2546.4 -53.04 -13 -40.04 -62.87 -57.79 3.70 10.60 \%
3395.2 -57.59 -13 -44.59 -71.16 -63.67 4.37 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM1900 (GSM)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -45.87 -13 -32.87 -65.48 -53.62 4.85 12.60 H
5550.6 -47.45 -13 -34.45 -70.90 -54.97 5.58 13.10 H
7400.8 -49.26 -13 -36.26 -72.78 -54.00 6.56 11.30 H
Lowest
3700.4 -50.27 -13 -37.27 -70.66 -58.02 4.85 12.6 \%
5550.6 -48.77 -13 -35.77 -72.82 -56.29 5.58 131 \%
7400.8 -49.53 -13 -36.53 -73.07 -54.27 6.56 11.3 \%
3760 -40.72 -13 -27.72 -60.83 -48.47 4.85 12.60 H
5640 -49.58 -13 -36.58 -73.03 -57.10 5.58 13.10 H
7520 -49.19 -13 -36.19 -72.71 -53.93 6.56 11.30 H
Middle
3760 -48.17 -13 -35.17 -68.56 -55.92 4.85 12.6 \%
5640 -48.83 -13 -35.83 -72.88 -56.35 5.58 131 \%
7520 -49.42 -13 -36.42 -72.96 -54.16 6.56 11.3 \%
3819.6 -44.99 -13 -31.99 -64.60 -52.74 4.85 12.60 H
5729.4 -46.50 -13 -33.50 -69.95 -54.02 5.58 13.10 H
7639.2 -48.61 -13 -35.61 -72.13 -53.35 6.56 11.30 H
Highest
3819.6 -44.03 -13 -31.03 -64.42 -51.78 4.85 12.6 \%
5729.4 -49.01 -13 -36.01 -73.06 -56.53 5.58 131 \%
7639.2 -49.30 -13 -36.30 -72.84 -54.04 6.56 11.3 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

GSM1900 (EDGE class 8)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -46.91 -13 -33.91 -66.52 -54.66 4.85 12.60 H
5550.6 -48.59 -13 -35.59 -72.04 -56.11 5.58 13.10 H
7400.8 -48.70 -13 -35.70 -72.22 -53.44 6.56 11.30 H
Lowest
3700.4 -47.33 -13 -34.33 -67.72 -55.08 4.85 12.6 \%
5550.6 -48.25 -13 -35.25 -72.3 -55.77 5.58 131 \%
7400.8 -49.05 -13 -36.05 -72.59 -53.79 6.56 11.3 \%
3760 -46.41 -13 -33.41 -66.02 -54.16 4.85 12.60 H
5640 -48.16 -13 -35.16 -71.61 -55.68 5.58 13.10 H
7520 -48.34 -13 -35.34 -71.86 -53.08 6.56 11.30 H
Middle
3760 -46.80 -13 -33.80 -67.19 -54.55 4.85 12.6 \%
5640 -48.22 -13 -35.22 -72.27 -55.74 5.58 131 \%
7520 -49.48 -13 -36.48 -73.02 -54.22 6.56 11.3 \%
3819.6 -47.38 -13 -34.38 -66.99 -55.13 4.85 12.60 H
5729.4 -48.10 -13 -35.10 -71.55 -55.62 5.58 13.10 H
7639.2 -48.79 -13 -35.79 -72.31 -53.53 6.56 11.30 H
Highest
3819.6 -47.23 -13 -34.23 -67.62 -54.98 4.85 12.6 \%
5729.4 -48.15 -13 -35.15 -72.2 -55.67 5.58 131 \%
7639.2 -49.33 -13 -36.33 -72.87 -54.07 6.56 11.3 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

CDMA BCO(1xRTT)
Channel FTEAL:_E”; y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649.4 -59.87 -13 -46.87 -65.43 -64.28 2.84 9.40 H
2474.1 -57.62 -13 -44.62 -68.04 -62.37 3.7 10.60 H
3298.8 -54.71 -13 -41.71 -69.47 -60.79 4.37 12.60 H
Lowest
1649.4 -61.29 -13 -48.29 -66.00 -65.70 2.84 9.40 \Y,
2474.1 -58.66 -13 -45.66 -68.49 -63.41 3.70 10.60 \Y,
3298.8 -56.17 -13 -43.17 -69.74 -62.25 4.37 12.60 \Y,
1673.04 -61.19 -13 -48.19 -66.75 -65.60 2.84 9.40 H
2509.56 -57.63 -13 -44.63 -68.05 -62.38 3.7 10.60 H
_ 3346.08 -55.50 -13 -42.50 -70.26 -61.58 4.37 12.60 H
Middie 1673.04 -61.76 -13 -48.76 -66.47 -66.17 2.84 9.40 Y,
2509.56 -57.73 -13 -44.73 -67.56 -62.48 3.70 10.60 Y,
3346.08 -55.84 -13 -42.84 -69.41 -61.92 4.37 12.60 Y,
1696.62 -60.44 -13 -47.44 -66.00 -64.85 2.84 9.40 H
2544.93 -57.58 -13 -44.58 -68.00 -62.33 3.7 10.60 H
3393.24 -55.03 -13 -42.03 -69.79 -61.11 4.37 12.60 H
Highest
1696.62 -61.23 -13 -48.23 -65.94 -65.64 2.84 9.40 \Y,
2544.93 -58.29 -13 -45.29 -68.12 -63.04 3.70 10.60 \Y,
3393.24 -56.49 -13 -43.49 -70.06 -62.57 4.37 12.60 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

WCDMA Band V (RMC 12.2Kbps)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -59.85 -13 -46.85 -65.41 -64.26 2.84 9.40 H
2479.2 -58.02 -13 -45.02 -68.44 -62.77 3.7 10.60 H
3305.6 -56.21 -13 -43.21 -70.97 -62.29 4.37 12.60 H
Lowest
1652.8 -61.67 -13 -48.67 -66.38 -66.08 2.84 9.40 \%
2479.2 -58.47 -13 -45.47 -68.30 -63.22 3.70 10.60 \%
3305.6 -56.75 -13 -43.75 -70.32 -62.83 4.37 12.60 \%
1672.8 -61.64 -13 -48.64 -67.20 -66.05 2.84 9.40 H
2509.2 -57.66 -13 -44.66 -68.08 -62.41 3.7 10.60 H
3345.6 -56.31 -13 -43.31 -71.07 -62.39 4.37 12.60 H
Middle
1672.8 -61.46 -13 -48.46 -66.17 -65.87 2.84 9.40 \%
2509.2 -59.15 -13 -46.15 -68.98 -63.90 3.70 10.60 \%
3345.6 -56.99 -13 -43.99 -70.56 -63.07 4.37 12.60 \%
1693.2 -60.98 -13 -47.98 -66.54 -65.39 2.84 9.40 H
2539.8 -58.15 -13 -45.15 -68.57 -62.90 3.7 10.60 H
3386.4 -55.96 -13 -42.96 -70.72 -62.04 4.37 12.60 H
Highest
1693.2 -61.65 -13 -48.65 -66.36 -66.06 2.84 9.40 \%
2539.8 -58.73 -13 -45.73 -68.56 -63.48 3.70 10.60 \%
3386.4 -56.69 -13 -43.69 -70.26 -62.77 4.37 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

WCDMA Band Il (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -50.37 -13 -37.37 -69.98 -58.12 4.85 12.60 H
5557.2 -48.43 -13 -35.43 -71.88 -55.95 5.58 13.10 H
7409.6 -49.48 -13 -36.48 -73.00 -54.22 6.56 11.30 H
Lowest
3704.8 -49.85 -13 -36.85 -70.24 -57.60 4.85 12.6 \%
5557.2 -46.96 -13 -33.96 -71.01 -54.48 5.58 13.1 \%
7409.6 -49.15 -13 -36.15 -72.69 -53.89 6.56 11.3 \%
3760 -51.17 -13 -38.17 -70.78 -58.92 4.85 12.60 H
5640 -49.43 -13 -36.43 -72.88 -56.95 5.58 13.10 H
7520 -49.98 -13 -36.98 -73.50 -54.72 6.56 11.30 H
Middle
3760 -50.25 -13 -37.25 -70.64 -58.00 4.85 12.6 \%
5640 -48.89 -13 -35.89 -72.94 -56.41 5.58 13.1 \%
7520 -48.85 -13 -35.85 -72.39 -53.59 6.56 11.3 \%
3815.2 -50.93 -13 -37.93 -70.54 -58.68 4.85 12.60 H
5722.8 -48.90 -13 -35.90 -72.35 -56.42 5.58 13.10 H
7630.4 -49.71 -13 -36.71 -73.23 -54.45 6.56 11.30 H
Highest
3815.2 -50.08 -13 -37.08 -70.47 -57.83 4.85 12.6 \%
5722.8 -48.59 -13 -35.59 -72.64 -56.11 5.58 13.1 \%
7630.4 -49.51 -13 -36.51 -73.05 -54.25 6.56 11.3 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712206A

WCDMA Band IV (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -30.47 -13 -17.47 -52.16 -38.70 4.37 12.60 H
5137.2 -30.43 -13 -17.43 -56.69 -38.19 4.94 12.70 H
6849.6 -49.47 -13 -36.47 -73.38 -54.85 6.32 11.70 H
Lowest
3424.8 -43.56 -13 -30.56 -61.9 -51.79 4.37 12.60 \%
5137.2 -50.69 -13 -37.69 -70.2 -58.45 4.94 12.70 \%
6849.6 -48.69 -13 -35.69 -72.6 -54.07 6.32 11.70 \%
3465.2 -33.18 -13 -20.18 -54.33 -41.41 4.37 12.60 H
5197.8 -34.39 -13 -21.39 -59.75 -42.15 4.94 12.70 H
6930.4 -46.56 -13 -33.56 -70.47 -51.94 6.32 11.70 H
Middle
3465.2 -48.41 -13 -35.41 -64.49 -56.64 4.37 12.60 \%
5197.8 -51.16 -13 -38.16 -70.67 -58.92 4.94 12.70 \%
6930.4 -46.48 -13 -33.48 -70.39 -51.86 6.32 11.70 \%
3505.2 -37.89 -13 -24.89 -58.05 -46.12 4.37 12.60 H
5257.8 -38.79 -13 -25.79 -62.95 -46.55 4.94 12.70 H
7010.4 -47.03 -13 -34.03 -70.94 -52.41 6.32 11.70 H
Highest
3505.2 -47.67 -13 -34.67 -63.75 -55.90 4.37 12.60 \%
5257.8 -50.92 -13 -37.92 -70.43 -58.68 4.94 12.70 \%
7010.4 -47.28 -13 -34.28 -71.19 -52.66 6.32 11.70 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ABZ2-A5000
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